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lemborexant tablets

ING SHEEP?

DAYVIGO® (lemborexc:nt) is |nd1cc1ted for the treatment of i insomnia,
chcracterlzed by dlfflCU":IeS W|th sleep onset cnd/or sleep molntencnce

Please see the Product Monograph at https://ca.eisai.com/en-CA/our-products
for contraindications, warnings, precautions, adverse reactions, interactions,
dosing, and conditions of clinical use. The Product Monograph is also available
by calling 1-877-873-4724.

DAYV-CAN/E-130

AA DAYVIGO®is a registered trademark of Eisai R&D Management Co., Ltd. and is licensed to Eisai Inc. ¥
@ € EisaiLimited, 6925 Century Avenue, Suite 701, Mississauga, Ontario LENTK2 PAAB
human health carc  © 2024 Eisai Limited. All rights reserved.
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Dear Healthcare Professional,

SampleCupboard was previously known as Physicians Online, Canada’s first sampling
service for physicians. Fast forward 37 years, decades of continuous investment,
technological innovation, and a track record of excellence, SampleCupboard is now
servicing tens of thousands of HCPs nationwide.

As we are shifting towards a digital platform, we are pleased to now provide samples
and marketing material to Physicians, Nurse Practitioners and Pharmacists.

SampleCupboard offers:

v A personalized and up to date catalog of products available at any time

v Paperless orders with e-signature capabilities

v The benefit of placing orders anytime and anywhere using your preferred device
v’ Downloadable marketing materials directly from our platform

We are continuously upgrading our program’s features to further service the
healthcare provider community by offering you access to the samples and materials
needed to better support your patients.

Visit our new website at: hcp.samplecupboard.com to start ordering your
samples today.

Certain restrictions may apply. Please refer to your personalized order form or visit us
online at hcp.samplecupboard.com for the list of samples and materials
currently available to you in your practice.

Business Development

Bilal Javaid — 647-208-1613 Dave Cann - 416-579-2141
Bilal.Javaid@inizio.com Dave.Cann@inizio.com

SampleCupboard™ is available to Physicians and Nurse Practitioners in active practice seeing patients regularly at an
office-based address in Canada.

Inizio Engage

263 Labrosse Ave,

Pointe-Claire, Quebec HIR 1A3

E-mail: Samplecupboard-info.Canada@ashfieldhealthcare.com
Phone: 514-630-7484

Inizio Engage, Privacy Policy: Inizio Engage does not use or disclose personal information.
https://inizioengage.com/privacy-policy/

SampleCupboard is powered by Inizio Engage.

Order Online Toll Free Phone Toll Free Fax
hcp.samplecupboard.com 1800 363 6871 1877 655 4933
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roflumllastncream 0.3%

} /

The first and only PDE4i
indicated in the topical
treatment of plaque psoriasis*

roflumilast cream 0.3%

77"ZORYVE

ZORYVE is indicated for topical treatment of
plaque psoriasis, including treatment of psoriasis
in the intertriginous areas, in patients 12 years of
age and older. :

ZORYVEassist

Designed for simple administration

+ Can be used on all affected areas, including Patient Assistance Program
intertriginous areas

- Once-daily topical application ZORYVE Assist™ Patient Assistance

Program is designed to providefinancial
support to eligible patients receiving

Please consult the Product Monograph at http://arcutis.ca/zoryve- a ZORYVE prescription.'

pm-hcp for contraindications, warnings, precautions, adverse

reactions, interactions, dosing, and conditions of clinical use. The

Product Monograph is also available by calling us at 1-844-692-6729.

PDE4i: phosphodiesterase-4 inhibitor 0 $3°805 35 ¢
*Comparative clinical significance has not been established.

tSubject to restrictions. For program terms and conditions, go to 3 ||
www.zoryveassist.ca and click Terms and Conditions. EXPLORE THE 2, o
R — ZORYVEHCP.CA O =25 Wiy
1. ZORYVE?® Product Monograph. Arcutis Canada, Inc. October 2024. WEBSITE
@ ArcuTis
o r Y u PAAB © 2024 Arcutis Canada, Inc. All rights reserved.
—— CA-COM-151-00199 11/24



PRODUCT INDEX BY CATEGORY

Certain restrictions may apply. Please refer to your personalized order form or visit us
online at hep.samplecupboard.com for the list of samples and materials currently
available to you in your practice.

1783 | Healthy Aging: Eat Well, Age Well - Brochure 10

1648 | Breo Ellipta Resources 6 || 1457 | Healthy You - Cholesterol Brochure 10
571 | Reactine 10 mg 6 || 1532 | Concerned about your Cholesterol - Brochure | 11
1369 | Rupall - Rupatadine Oral Solution 6 || 1667 | Healthy Bones. Healthy Life -Brochure 11
1368 | Rupall - Rupatadine Tablets 7 || 1533 | Iron for Baby - Brochure 1
1534 | Iron for Teen Girls - Brochure 1
1690 | Arazlo 7 || 1735 | Iron for pregnancy - Brochure 1
1750 | Enstilar 7 || 1576 | Women’s Health taking care of you -Brochure | 11
1751 | Protopic Ointment 0.03% 8 OPHTHALMOLOGY

1752 | Protopic Ointment 0.1% 8 || 1538 | BioTrue Contact Lens Solution 12

PAIN MANAGEMENT

1758 | Zoryve 8

DIABETES 1117 | Advil Liqui-Gels 12
1474 | Invokana 100 mg 8 || 1657 | Advil plus Acetaminophen Tablets 12
1551 | Invokana 300 mg 8 587 | Tylenol Arthritis Pain 13
p» | GASTROINTESTINAL HEALTH 731 | Tylenol Extra Strength eZ Tabs 13
1749 | EsopH 9 || 1676 | Voltaren Emulgel Back & Muscle Pain 14
| 2 ‘ GENERAL HEALTH/WELLNESS » | PEDIATRICS
1620 | Contrave Virtual Starter Kit 9 || 1437 | Advil Children Pediatric Drops 14
nm 1123 | Advil Children Suspension 14
209 | Boost Original 9 (| 1369 | Rupall Oral Solution 15
1507 | Eggs - a perfect first food for babies -Brochure| 10 220 | Sudocrem 15




Help Your 4o Gpened
OAB Patients 1 gggicagon -
Fight the Urge

MYRBETRIQ® (mirabegron) is indicated for the
treatment of overactive bladder (OAB) with symptoms of
urgency, urgency incontinence and urinary frequency.! \

STARTING DOSE:

MYRBETRIQ Covered in 9 out of 10 provinces,
28 ma 0P and the NIHB, with special authorization'

Consult the Product Monograph at https://health-products.canada.ca/dpd-bdpp/index-eng.jsp for important
information about:
= Contraindications in patients with severe uncontrolled hypertension (SBP 2180 mm Hg and/or

DBP 2110 mm Hg) and in pregnancy

= Relevant warnings and precautions relating to serious adverse events of neoplasm (0.1%, reported in a study
with MYRBETRIQ® 50 mg?®); serum ALT/AST increase (0.3%, reported in a study with MYRBETRIQ® 50 mg$)
with/without bilirubin increase and Stevens—Johnson syndrome; risk of cardiovascular effects (dose dependent
QTc prolongation, elevated blood pressure, elevated heart rate); use in patients with clinically significant bladder
outlet obstruction, hepatic or renal impairment, or risk factors for torsade de pointes; risk of angioedema of
the face, lips, tongue and/or larynx; use in patients taking medications known to prolong the QT interval or
antimuscarinics for OAB; interaction with CYP2D6 substrates; ophthalmological examinations in patients with
glaucoma; and use during nursing

= Conditions of clinical use, adverse reactions, drug interactions and dosing instructions

The Product Monograph is also available by calling us at 1-888-338-1824.

Consider MYRBETRIQ“—the only selective B3 adrenoceptor agonist indicated in OAB’

References:
1. MYRBETRIQ® Product Monograph. Astellas Pharma Canada, Inc. June 2, 2016.
2. 1QVIA. Canadian CompuScript Data. February 2024.

3. RAMQ (official mark of the Régie de I'assurance maladie du Québec). List of Medications. April 11, 2024. Available at: https://www.ramq.gouv.qc.ca/sites/
default/files/documents/non_indexes/liste_med_2024-04-11_en.pdf. Retrieved April 15, 2024.

* Comparative clinical significance unknown.

1t MYRBETRIQ" is eligible for formulary coverage with special authorization in Alberta, Saskatchewan, Manitoba, Ontario, Quebec*®, New Brunswick, Newfoundland
and Labrador, Nova Scotia, PEl and under the NIHB. Please refer to the respective formularies for coverage information.

# Genitourinary code 178, for treatment of vesical hyperactivity in persons for whom at least one of the antimuscarinic agents indicated in the regular section of the list
is poorly tolerated, contraindicated or ineffective. Refer to listing for regular section of the list.

§ A one-year, randomized, fixed-dose, double-blind, active-controlled safety study in patients with OAB in which MYRBETRIQ® was evaluated for safety in 1,632
patients who received MYRBETRIQ® 50 mg OD (n=812 patients) or MYRBETRIQ® 100 mg (n=820 patients); the 100 mg strength is not available in Canada.
Patients received MYRBETRIQ® continuously for at least 6 months (n=1,385), 9 months (n=1,311) or 1 year (n=564).

ALT = alanine aminotransferase; AST = aspartate aminotransferase; DBP = diastolic blood pressure; NIHB = non-insured health benefits;

OD = once daily; SBP = systolic blood pressure.

MYRBETRIQ® is a trademark of N .
Astellas Pharma Canada, Inc. '* REVIEWED n(\\\‘ 7 = M'y'rbetrl.qm
MAT-CA-MYR-2024-00034 A PAAB,/ mirabegron



PRODUCT INDEX BY CATEGORY

Certain restrictions may apply. Please refer to your personalized order form or visit us
online at hep.samplecupboard.com for the list of samples and materials currently
available to you in your practice.

1757 | Children’s Tylenol Easy Dissolve 15 w
1617 | Infant’s Tylenol Oral Suspension 18 630 | Activelle 21
1759 | Zarbee’s Baby Soothing Cough Syrup 16 || 390 | Activelle LD 21
» | PSYCHIATRY 894 | Alesse 28 22
990 | Pristiq 50 mg 16 || 1565 | Cleo-35 22
1614 | Dayvigo 17 || 1375 | Duavive 22
1615 | Dayvigo Patient Brochure 17 || 1011 | Estrogel 80 mg 23
1691 | Gynacan 23
1655 | Nicorette & Nicoderm Use Instruction Card 21 || 1303 | Gynatrof 24
1770 wl‘t’;'f::;g‘c';'gﬂ:’:;;“ngﬂlﬂ ;"terACT'ONs 18 || 656 | Marvelon 21 24
1769 | Nicorette & Nicoderm FASTeR Tool 19 || 645 | Marvelon 28 24
1562 | Zenhale 100/5 mcg 19 || 1765 | pH-D Feminine Health 25
1563 | Zenhale 200/5 mcg 19 || 776 | Premarin Vaginal Cream 25
» | UROLOGY 1010 | Prometrium 25
1004 | Myrbetriq 25 mg 20 || 1669 | Slynd 4 mg Oral Contraceptive 26
1015 | Myrbetrig 50 mg 20 || 1742 | Vablys 10 mg 26
684 | Vagifem 10 26
1771 | Beyfortus Implementation Toolkit 20 || 1573 | Uriexo 27

1331 | Twinrix - Brochure 21

£ Download on the GETITON
@& App Store ‘ ® Google Play
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> 571

A STRENGTH
EXTRCTRA FORT

> 1369

DIN 02456478

B w
Rupall
Rupatadine Oral Solution
(as rupatadine fumarate)

SAMPLE NOT FOR RESALE

Used to treat the symptoms
of hay fever, year-round
allergies, hives and itching

1 mg/mL 30 mL

Each mL contains
1'mg of rupatadine

MEDEXUS

B PHARMA

@ BREO® ELLIPTA® 100/25 mcg or 200/25 mcg Resources
(fluticasone furoate/vilanterol)

GSK is pleased to offer clinical and patient resources for Healthcare
Professionals to support with assessment of symptom control and
provide information to patients about BREO ELLIPTA.

Each order includes:

e 1 Asthma Control Test Tearpad

e 5 BREO ELLIPTA Patient Brochures
e 1 GSK ELLIPTA Portfolio Brochure

BREO ELLIPTA is covered in all provinces (criteria apply).

@ Trademarks are owned by or licensed to the GSK group of companies. 04799
~ ©2025 GSK group of companies or its licensor. 05/23

Extra Strength REACTINE® 10 mg Tablets
(cetirizine HCI)

Fast, 24-hour relief. Delivers fast, effective relief of symptoms associated
with perennial and seasonal allergic rhinitis including nasal congestion
and post-nasal drip. Also relieves symptoms associated with chronic
idiopathic urticaria.
e Great for your patients who just need fast, 24-hour allergy

symptom relief.
e Small, easy to swallow tablet

To have access to more sample offers, PDF copies of our resources and
more, join Kenvue Health Professionals at www.kenvuepro.com/en-ca.

-7 Brand®

*0Of oral antihistamines. Based on IQVIA ProVoice Survey 2023.
© Kenvue Canada Inc. 2025.

[ RUPALL™ Rupatadine Oral Solution
(as rupatadine fumarate)

RUPALL™: a new allergy medication with a unique dual action of
antihistamine and anti-platelet activating factor.

Available through prescription only, RUPALL in oral solution is indicated
for the seasonal and perennial allergic rhinitis and for the chronic
spontaneous urticaria for patients of 2 to 11 years of age.

Please read the product monograph for more information.

MEDEXUS
B PHARMA



> 1368

@ Rup all'M ECHANTILLON - REVENTE INTERDITE

Comprimés de rupatadine (sous forme de fumarate de rupatadine)
Used to treat the symptoms of haK fever,

year-round allergies, hives and itc]

Pour le traitement des symptomes du rhume des foins,

des allergies annuelles, de |'urticaire et des démangeaisons

PEDAOTZTINS

SAMPLE NOT FOR RESALE  DIN 02456451

Rupatadine Tablets (as rupatadine fumarate) 10mg

ing 3 tablets
3 comprimés

V\{II‘EI‘DEXU$

> 1690

4 oweastree e
4 o\ ) =
i SARAZLO"

1 (it 0.045% I

45 g/nee BAUSCH Health

V
Chrazior
TARAZLO
W
BAUSCH- Health
» 1750
Enstilar’
SR
it
Shake before Use
For Topical Use Only
%
NetWt.60g

@ RUPALL™ Rupatadine Tablets
(as rupatadine fumarate)

RUPALL™: a new allergy medication with a unique dual action of
antihistamine and anti-platelet activating factor.

Available through prescription only, the 10 mg RUPALL tablet is indicated
for the seasonal and perennial allergic rhinitis and for the chronic
spontaneous urticaria for patient 12 years of age and older.

Please read the product monograph for more information.

MEDEXUS

B PHARMA

& ARAZLO™
(Tazarotene lotion 0.045% w/w)

Bausch Health is pleased to announce that Arazlo™ is available for
order on SampleCupboard™

e 1 box (10 x 3g tubes) of tazarotene lotion 0.045%
will be sent in each order.
¢ 1 informational brochure on ARAZLO.

ARAZLO is covered by all provincial formularies.
Scan the QR code for listing details.

Ofyi0)]
=

ARAZLO™ is a trademark of Bausch Health Companies Inc. or its affiliates.
Bausch Health, Canada Inc., 2150 St-Elzéar Blvd. West, Laval, Quebec H7L 4A8
© 2025 Bausch Health, Canada Inc. All rights reserved.

[@ ENSTILAR®

(calcipotriol and betamethasone dipropionate aerosol foam)
50 mcg/g calcipotriol (as monohydrate) and

0.5 mg/g betamethasone (as dipropionate)

e Topical Antipsoriatic Agent

e Indicated for the topical treatment of psoriasis vulgaris in adults
for up to 4 weeks.

Available as aerosol foam in cans of 60 g.

Please consult the Enstilar® Product Monograph at https://health-products.canada.ca/dpd-bhdpp
info?lang=eng&code=94445 for contraindications, warnings, precautions, adverse reactions, interactions,

dosing, and conditions of clinical use.
The Product Monograph is also available by calling LEO Pharma Medical Information at 1-800-263-4218.

Enstilar® and the LEO lion logo are registered trademarks of LEO Pharma A/S under license and distributed by

LEO Pharma Inc. Canada.




» 1751-1752
[@ PROTOPIG® (tacrolimus ointment)
Ointment, 0.03% and 0.1% (w/w)

e e Topical Calcineurin Inhibitor
rotopic® 0.1%

" Gintment Cuaneoususe & e Protopic, both 0.03% and 0.1% for adults and only 0.03% for children

Tacrolimus monohydrate e

aged 2 to 15 years is indicated as a second-line therapy for short
and long-term intermittent treatment of moderate to severe atopic
dermatitis in non- immunocompromised patients, in whom the use of
conventional therapies are deemed inadvisable because of potential

o 0.03% : ‘ _
‘ !,’.::’,'.‘:," g (0% s risks, or who are not adequately responsive to or intolerant of
Tog " = conventional therapies.

0.03% 0.03% 0.03% 0.03%

Available as ointment in tubes of 30g.

Please consult the Protopic® Product Monograph at https://health-products.canada.ca/dpd-bdpp/dispatch-repartition for
contraindications, warnings, precautions, adverse reactions, interactions, dosing, and conditions of clinical use. The Product
Monograph is also available by calling LEO Pharma Medical Information at 1-800-263-4218.

Protopic® and the LEO lion logo are registered trademarks of LEO Pharma A/S under license and distributed by
LEO Pharma Inc. Canada.

> 1758
[ ZORYVE®
(roflumilast cream 0.3%)
ZORYVE is a once daily, steroid-free cream that treats plague psoriasis in
( 'Eig.m.;sws}’iamxgr;m/ep% rofiumilast patients >12 years old
77" ZORYVE
roflumilast cream 0.3%
> 1474

@ INVOKANA™ 100 mg
(canagliflozin tablets)

e NN
Invokana A\

O Each tablet contains the equivalent of 100 mg of anhydrous canagliflozin
canaglifiozin tablets

WSMM mw Oral Antihyperglycaemic Agent

DIABETES

INVOKANA™ is now available for order on SampleCupboard™.
janssen )’

Oral Antil nvue gly

> 1551
[ INVOKANA® 300 mg

\ (canagliflozin tablets)
anOKana \ Each tablet contains the equivalent of 300 mg of anhydrous canagliflozin
CEanagllﬂ?Eln ,t?“,"“s —ox gl Oral Antihyperglycaemic Agent
M INVOKANA® is now available for order on SampleCupboard™.

Oral Antihyperglycaemic Agent .
5 tablets Janssen f X
® Registered Trademark of Janssen Inc




GASTROINTESTINAL HEALTH

> 1749

EsopH®

Clinically proven therapy for Heartburn & Acid reflux®

e (Coats the esophagus promoting wound repair
e Anti-inflammatory properties
e Effective with/out a PPI

Acid-Reflux Therapy

L\ Helps relieve Heartburn and

P s o0 Ingredients:
e Hyaluronic Acid

i ' * Chondroitin Sulfate
= Features:
i e Natural Health Product
‘ e Liquid gel in a single dose sachet

5 units with 2 sachets each, per order

exzell

www.esoph.ca PHARMA

> 1620

[ CONTRAVE®
(Naltrexone Hydrochloride 8 mg/Bupropion Hydrochloride 90 mg
Extended-Release Tablets)

By enrolling on the ExperienceContrave program at ExperienceContrave.ca,
patients can pay less than $199 a month for every bottle of
CONTRAVE (120 tablets)*.

* At most retail pharmacies across Canada based on usual and customary
mark up and dispensing fee. Patients may be required to pay additional
pharmacy costs out of pocket.

15 Tear-0Off Leaflets for patients to self-enrol on ExperienceContrave.ca

CONTRAVE® is a registered trademark of I l I s

Bausch Health Company Inc., or its affiliates C ontr'é;,‘e,

© 2025 Bausch Health, Canada Inc. =
(naltrexone HCl/bupropion HCI)

All rights reserved. 8mg/90mg - Extended-Release Tabets

> 208 BOOST®2.24 Cal/ml [Newin S5

BOOST® 2.24 Cal/ml is the HIGHEST calorie Boost® nutritional drink to
support patients with, or at risk of malnutrition. Available in 3 delicious
flavours: strawberry, chocolate, and vanilla. Each 237ml serving of this
nutritionally complete, ready-to-drink oral supplement provides:

e 530 calories

e 229 of protein

e 28 vitamins and minerals for complete nutrition

e 139 of sugar

o Gluten-free, kosher, <0.5¢g lactose/237ml serving

o Not for individuals with galactosemia
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> 1507
EGGS

How they fit into baby’s diet

This resource provides information and healthy recipes to help your
patients learn why eggs are an ideal choice as one of baby’s first
solid foods. It includes the key nutrients and benefits of eggs, how to
incorporate eggs into the baby’s diet, and tips on preventing an

egg allergy.

EGGS'

a perfect first food

for babies

> 1457
HEALTHY YOU

A health and wellness guide to
HEALTHY understanding cholesterol

This resource provides user-friendly advice and healthy recipes to help
your patients understand and manage cholesterol levels, including tips
on how to improve their eating habits and to get active.

/\
HEALTHY AGING m

Written by Registered Dietitians and filled with practical meal tips,
this resource highlights the need for more protein as we age and
how to get it.

A Health & Welness Guids 1o
Understanding Cholesterol

\

ge Well

Nutrition strategies to stay strong
years.

25 brochures per order

10



» 1532-1533-1534-1576-1667-1735
NUTRITION COUNSELLING RESOURCES
Developed by registered dietitians, these patient education brochures contain practical advice to help your patients

achieve healthy approaches to his/her diet. Each includes answers to common questions and straightforward
strategies that are realistic and simple to adopt.

1532 Concerned about your Cholesterol?
Concerned about,

Cholesterol? s 2 For counseling high cholesterol patients on how to adopt
2 ! heart-healthy eating habits.

25 brochures per order

1533 Iron for Baby

Based on Health Canada recommendations that first solid
foods be iron-rich, this resource helps parents transition
baby to solid foods.

25 brochures per order

1534 Iron for Teen Girls

Geared to teen girls who may be iron deficient, with facts
on iron deficiency and how to up iron intake through
nourishing foods.

ey A (_ . 25 brochures per order
[Women’s

1576 Women’s Health taking care of you

This brochure addresses common women'’s diet and
nutrition issues, and concerns of fatigue and lethargy.
Topics include iron, protein, bone health and strategies
for eating well.

25 brochures per order

1667 Healthy Bones. Healthy Life

Developed in partnership with Osteoporosis Canada
featuring recipes and nutrition tips to promote
bone health.

10 brochures per order

Healthy Bones. Healthy Life. ¥ 1 735 Iron for pregna“cv

Why iron matters for moms and babies — and
how to get enough.

25 brochures per order
11



PAIN MANAGEMENT

OPHTHALMOLOGY
» 1538

BAUSC II +LOMB
PRESERVAYIVE FREE

B|o

frue

eye drops
# Clinically proven
@& Instant natural hydration

© Suitable for contact

lens wearers
1O CONVENIENT SINGLE-DOSE VIALS
SAMPLE - NOT FOR SALE

2 ke oo terfle
ML HYAWRONATE 5 mIL total (0.5 mL ea)

B2..

Preservative-Free Biotrue® Eye Drops

Biotrue® eye drops contain hyaluronic acid to keep eyes moist,
as nature intended. Hyaluronic acid (HA) holds up to 1000 times its
weight in water providing lasting hydration.*

e Easy to use and perfect for on-the-go needs

e 10 Sterile 0.5mL Single-Dose Units in each sample
e Preservative-free

e 2 mg/mL Sodium Hyaluronate

Always direct the patient to read and follow the label.
For product information visit biotrueeyedrops.ca or call 1-888-459-5000.

*Data on file. Bausch + Lomb.
© 2025 Bausch + Lomb.

Contains Acetaminophen and lbuprofen
Contient de I'acétaminophéne et de I'ibuproféne

PLUS Z&iminsinine

Relieves Headaches, Fever,
Muscle & Joint Pain

Soulage les maux de téte, a fiévre
et les douleurs musculaires

et articulaires

Trademarks are owned by or licensed

to the Haleon group of companies.

©2024 Haleon group of companies

or its licensor. PM-CA-ADV-22-00131

Advil® plus Acetaminophen Tablets
125 mg Ibuprofen/250 mg Acetaminophen (per tablet)
Analgesic/Antipyretic

For fast and effective relief of:
e Migraine pain

e Headache

e Muscle aches and pain

e Backache

e Muscle sprains and strains

e Aches and pain due to the common cold
e Pain from inflammation

e Dental pain

¢ Pre-menstrual & menstrual pain
o Fever

Please click here for Product Monograph:
https://health-products.canada.ca/dpd-bdpp/index-eng.jsp

> 1117

Trademarks are owned by or licensed
to the Haleon group of companies.
©2024 Haleon group of companies
or its licensor. PM-CA-ADV-24-00020

12

Advil® Liqui-Gels®*
200 mg Ibuprofen (per Liqui-Gel) (free acid & potassium salt)
Analgesic/Antipyretic

For fast and effective relief of:

e Headache pain including tension
type headache

e Mild to moderate migraine
headaches, including associated
symptoms of:

e Backache

e Muscle sprains and strains

e Aches and pain due to the
common cold

Pain from inflammation associated

— Nausea with conditions including:

— Sensitivity to light — Arthritis

— Sensitivity to sound — Physical or athletic overexertion
e Muscle aches e Dental pain
e Joint pain e Menstrual pain
e Body pain e Fever

Please click here for Product Monograph:
https://pdf.hres.ca/dpd_pm/00056518.PDF

*Liqui-Gels® is a trademark or registered trademark of Catalent Pharma Solutions.



PAIN MANAGEMENT

> 587
TYLENOL® ARTHRITIS PAIN

TYLENOL® ARTHRITIS PAIN is a unique patented bilayer extended relief

caplet. The first layer (325 mg) dissolves immediately to provide prompt
relief, while the second layer (325 mg) is time released to provide up to
8 hours of pain relief.

Each extended-release tablet contains 650 mg acetaminophen

To have access to more sample offers, PDF copies of our resources and
more, join Kenvue Health Professionals at www.kenvuepro.com/en-ca.

TYLENOL (#7) 5

*2023 1QVIA study in Adult Analgesics.
© Kenvue Canada Inc. 2025.

> 731 TYLENOL® Extra Strength eZ Tabs

Easy to swallow, sweet-coated tablets that are tough on pain but gentle on
your stomach.

TYLENOL® Extra Strength provides fast, effective relief of:
e Headaches

e Mild to moderate migraine pain

e Aches and pain

e Fever

Each tablet contains 500 mg acetaminophen.

EAsy TOSH To have access to more sample offers, PDF copies of our resources and
FACHES. more, join Kenvue Health Professionals at www.kenvuepro.com/en-ca.

TVLENOL (#7) i

*2023 IQVIA study in Adult Analgesics.
© Kenvue Canada Inc. 2025.

Order Now

iINIZ10O

ENGAGE

13



PAIN MANAGEMENT

> 1676

PEDIATRICS

Trademarks are owned by or licensed
to the Haleon group of companies.
@2025 Haleon group of companies
or ts licensor.

VOLTAREN EMULGEL® BACK & MUSCLE PAIN
Diclofenac diethylamine Gel (1.16% w/w)
A Non-Steroidal Anti-Inflammatory Drug (NSAID)

Analgesic

e Works to relieve pain

e Reduces inflammation (swelling)

Relief of pain associated with recent (acute) localized muscle or
joint injuries:

e ankle sprain

e shoulder strain

e back pain muscle

1 box of 12 units per order

Please click here for Product Monograph:
https://health-products.canada.ca/dpd-bdpp/info?lang=eng&code=95324

Always direct the patient to read the label. PM-CA-VOLT-23-00036

> 1437

15 mL
ALCOHOL FREE
SANS ALCOOL

Advil® Pediatric Drops

Ibuprofen Suspension (200 mg/5 mL)
Analgesic / Antipyretic

With a demonstrated safety profile and proven efficacy.
Advil Pediatric Drops can be your fever-reducer of choice for infants.

Providing up to 8 hour fever relief

Reduces fever and also relieves pain due to:
e Immunization e Farache
e Colds e Sore throat

Please click here for Product Monograph:
https://health-products.canada.ca/dpd-bdppinfo?lang=eng&code=70574

Trademarks are owned by or licensed to the Haleon group of companies.
@2025 Haleon group of companies or its licensor PM-CA-ADV-24-00054

> 1123

“\Children’s !

POlll‘Cll&ll Pourles 23 1235

IBUPROFEN oral Suspension UsP 100mg/5 mi |1~
Susper USP.

i

25mL |
ALCOHOL FREE .
DIN02232297 SANS ALmok,

mal doreile

DYE FREj
SANS COLORANT
T
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Children’s Advil® Suspension
Ibuprofen Suspension (100 mg/5 mL)
Analgesic / Antipyretic

Trust the fever and pain relief of Children’s Advil. You can depend on
Children’s Advil—designed to act fast and last long in relieving
fever and pain.

Providing up to 8 hour fever relief

Reduces fever and also relieves pain due to:

© Immunization e Farache

e Colds or flu e Sore throat

For ages 2 - 12 years or 24lbs to 95lbs.

Please click here for Product Monograph:
https://health-products.canada.ca/dpd-bdpp/info?lang=eng&code=70574

Trademarks are owned by or licensed to the Haleon group of companies.
@2025 Haleon group of companies or its licensor. PM-CA-ADV-24-00054
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> 1369 _ )
[@ RUPALL™ Rupatadine Oral Solution
(as rupatadine fumarate)
P RUPALL™: a new allergy medication with a unique dual action of
o } antihistamine and anti-platelet activating factor.
Rupall
vsrmhia ot Available through prescription only, RUPALL in oral solution is indicated
for the seasonal and perennial allergic rhinitis and for the chronic
AR ERITEOR RESALE spontaneous urticaria for patients of 2 to 11 years of age.
O, Please read the product monograph for more information.

allergies, hives and itching

1mg/mL 30 mL

Each mL contains.
1mg of rupatadine

o MEDEXUS
! PHARMA

____________DIAPER RASH |
> 220a DIAPER RASH

SUDOCREM®

e SUDOCREM® is an emulsified barrier cream that is clinically proven
to soothe, heal and protect baby’s skin from diaper rash and minor
skin irritations.

e SUDOCREM® is hypo-allergenic and cortisone free.

15 x 10 g samples per order.

» 1757 Children’s TYLENOL® Easy Dissolve

Children’s TYLENOL® Easy Dissolve powder offers a convenient way to
provide fast and effective relief from pain and fever. The category-first,
powder format means parents can take it on-the-go, and it dissolves on the

,,”,,,,,,,,p;},;,,,;,,;,;;;” tongue with no water needed.
hildren's
TYLENOL N ©
) " No Water Needed Dissolves on Tongue
FAST EFFECTIVE RELIEF OF & 8 boxes of 16 sachets per order.
% /’ FEVER& PAIN 8 5 Each sachet contains 160 mg of acetaminophen powder.

To have access to more sample offers, PDF copies of our resources and
more, join Kenvue Health Professionals at www.kenvuepro.com/en-ca.

TVLENOL (#7) Zioes

*2023 IQVIA study in Children Analgesics.
© Kenvue Canada Inc. 2025.

15



PEDIATRICS

> 1617-1618 Infants’ TYLENOL® Oral Suspension

Trusted by parents and physicians for over 50 years. Proven to be effective

on relieving pain & fever, while being gentle on the stomach. Comes with
SIMPLEMEASURE® a dosing technology specially designed to improve accuracy
and reduce the potential for spills. Tough on fever, gentle on stomachs, now in a
paraben-free and dye-free formula.

Fast effective relief of fever and pain due to:

e [mmunization e Teeth e Colds or Flu
o = For ages 0-23 months, or up to 23 Lbs.
FEVER Each 1mL contains 80mg acetaminophen.
&PAIN To have access to more sample offers, PDF copies of our resources and more,
DUETCI N N ‘ join Kenvue Health Professionals at www.kenvuepro.com/en-ca.
¥ teething )y -
« colds or flu
o e
s p / Ph
i3 0 TVLENOL (#7) it
Simp‘le’Mea;um' jj *2023 1QVIA study in Children Analgesics.
Sk | © Kenvue Canada Inc. 2025.
> 1759 .
ZARBEE’S® Baby Soothing Gough Syrup
=ooTTs s Our Baby Soothing Cough Syrup is made with honey to
PRolE" help provide relief for your little one’s coughs and irritated throat.
) e Age Group: 12 months +
Z AR H E ES e Flavour: Peach & Honey
* Size: 59 mL
baby (i Dosage:
Soothing o Children (1-2 years): Take 3 mL 1-2 times per day.
Cough Syrup Take as needed, and do not exceed 2 doses per day.
?ZZZZMS cBuah Each single dose (3 mL) contains: Honey (Apis mellifera) 4 g
» Relieves irritated vee e ipr s
e et Free From: Alcohol, Dyes, Artificial Sweeteners, Artificial Flavours

PEACH & HONEY FLAVOUR

N/

59 mL Syrup
NPN 80122852

© Kenvue Canada Inc. 2025.

> 990
@ PRISTIQ® 50 mg

(desvenlafaxine extended release tablets)

Pristig® is available for order on SampleCupboard™.

3 , ,)‘ 1520 Pristiq Mailer:

%t » il This mailer details Pristiq’s indications and how the
1 g“’”‘““"““"’“’" DESVMAX,NE E L L Pfizer Originals Program can help your patients
who are taking Pristiq.

®TM. Wyeth LLC e’ ,)ﬁler
Pfizer Canada Inc., Licensee.

16




PSYCHIATRY

gl "DAYVIGO)
lemborexant tablets
T T DAYVIGO® (lemborexant) is indicated for the treatment of
: AYVIGO ™ i insomnia, characterized by difficulties with sleep onset and/or
lemborexant tablets / comprimés sleep maintenance.

m Hypnotic / Hypnotique

Contains 1 blister card with 10 tablets.

Each tablet contains 5 mg lemborexant (also contains lactose).
Read enclosed leaflet before use. Adult Dose: Take as directed.
Store: 15 - 30°C. Keep out of the reach and sight of children.

Contient 1 plaquette alvéolée de 10 comprimés.
Chaque comprimeé contient 5 mg lemborexant (contiennent du lactose).

Lire le feuillet ci-joint avant d'utiliser le médicament. Dose adulte : Suivre les directives.

Conserver : 15 - 30 °C. Garder hors de la portée et de la vue des enfants. Each bOX Wlll have 10-5 mg tablets.
Maximum of 4 boxes per order.

"DAYVIGO  Patient Brochure

Provide your patients with the latest information on DAYVIGO.

The patient brochure contains:

uide to your e [nformation on insomnia
ins e Sleep tips and sleep log
\ e How DAYVIGO works
e Patient medication information

Patient brochures available in bundles of 10.

DAYVIGO' ription medici
who alling g asl

"DAYVIGO

lemborexant tablets

Please see the Product Monograph at https://ca.eisai.com/en-CA/our-products for contraindications,
warnings, precautions, adverse reactions, interactions, dosing, and conditions of clinical use.
The Product Monograph is also available by calling 1-877-873-4724.

S e O
human health care

DAYVIGO®is a registered trademark of Eisai R&D Management Co., Ltd. and is licensed to Eisai Inc.
Eisai Limited, 6925 Century Avenue, Suite 701, Mississauga, Ontario L5N 7K2

lemborexant fablets ©2024 Eisai Limited. All rights reserved.

DAYV-CAN/E-132
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&
GOMBINATION THERAPY

+ _ nicorette

@1

> 1655

Do something amazin

’1 =

Drug InterACTIONs with Tobacco Smoke

18

NICORETTE® & NICODERM®
Combination Therapy Starter Pack

Help your patients quit smoking. For good.

Nicotine replacement therapy provides lower, more controlled
doses of nicotine in the body, without the harmful tobacco-smoke
chemicals to help relieve cravings and withdrawal symptoms when
quitting smoking.

Each starter pack contains:

¢ 2 days of NICODERM® Step 1 21 mg patches
e 15 pieces of NICORETTE® 2 mg Fresh Fruit Gum
e $20 coupon ($22 mail-in rebate for QC residents).

To have access to more sample offers, PDF copies of our resources and
more, join Kenvue Health Professionals at www.kenvuepro.com/en-ca.

‘ nicorette Physician and Pharmacist
7 1 Recommended
NICODERM Pharmacotherapy Solution”

*In the Smoking Cessation category. Based on IQVIA ProVoice Survey 2023.
© Kenvue Canada Inc. 2025.

NICORETTE® & NICODERM?® Use Instruction Card

Help your patients quit smoking. For good.

Are your patients using nicotine replacement therapy (NRT) properly?
Studies show that 49% of users don’t know that there is a proper
chewing technique for NICORETTE® gum'. NRT use cards will allow you
to teach your patients how to use nicotine replacement therapy properly
with easy, step by step instructions for each format.

To have access to more sample offers, PDF copies of our resources and
more, join Kenvue Health Professionals at www.kenvuepro.com/en-ca.

dnicorette Physician and Pharmacist
# 1 Recommended
NICODERM Pharmacotherapy Solution’

*In the Smoking Cessation category. Based on IQVIA ProVoice Survey 2023.
© Kenvue Canada Inc. 2025.

NICORETTE® & NICODERM®
Drug InterACTIONS with Tobacco Smoke

Help your patients quit smoking. For good.

The New Canadian Guide was developed by Pharmacist Ron Pohar, as a
table containing some of the effects tobacco smoke — and quitting —
can have on these medications.

Knowing which drugs interact with tobacco smoke can help inform dose
adjustments, monitoring and smoking status changes.

To have access to more sample offers, PDF copies of our resources and
more, join Kenvue Health Professionals at www.kenvuepro.com/en-ca.

d nicorette’ Physician and Pharmacist
# 1 Recommended
NICODERM Pharmacotherapy Solution’

*In the Smoking Cessation category. Based on IQVIA ProVoice Survey 2023.
© Kenvue Canada Inc. 2025.



» 1769 NICORETTE® & NICODERM® The FASTeR approach for using
Nicotine Replacement Therapy for Smoking Cessation

Help your patients quit smoking. For good.

The NEW FASTeR tool was developed by Pharmacist Consultant
. Mike Boivin, as a practical approach to help your patients become
Ty non-smokers.

S Froqerty Ak piters st o b sts

S “By regularly integrating this tool into practice, healthcare
o m—— professionals can reduce the impact of smoking on disease risk
and mortality.” — Mike Boivin

To have access to more sample offers, PDF copies of our resources and
more, join Kenvue Health Professionals at www.kenvuepro.com/en-ca.

d nicorette’ Physician and Pharmacist
7 1 Recommended
NICODERM

Pharmacotherapy Solution™

*In the Smoking Cessation category. Based on IQVIA ProVoice Survey 2023.
© Kenvue Canada Inc. 2025.

> 1562-1563 [ ZENHALE® 100/5 mcg and

@ ZENHALE® 200/5 mcg

- % -
*Zenhale® 200/5 - “Zenhale® 100/5
s g ik e

‘s . ZENHALE® (mometasone furoate / formoterol fumarate dihydrate
inhalation aerosol), is a combination of an inhaled corticosteroid (ICS)
and a long-acting beta2-adrenergic agonist (LABA) indicated for the
treatment of asthma, in patients 5 years of age and older with reversible

obstructive airway disease.

100/5

#Zenhale®

ZENHALE should be prescribed for patients not adequately controlled
on a long-term asthma control medication, such as an ICS, or whose

ﬂ["/ disease severity clearly warrants treatment with both an ICS and a LABA.

§"Zenhale®

(mometasone furoate/
formoterol fumarate dihydrate
inhalation aerosol)

~: SampleCupboard

Your Strategic Sampling Solution
Be part of our growing community

Order Now

2 Download on the I N I Z I O

& Appstore ENGAGE

GETITON
® Google Play
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> 1004
EMYRBETRIQ® 25 mg
(mirabegron)
e DIN 02402874 Astellas Pharma Canada Inc., is pleased to provide you with Myrbetrig™.
T A Myrbetriq 25 mg
<~ Myrbetriq’
mirabegron
25 g
7 gt::l?:imés Wastel[as
» 1015
@ MYRBETRIQ® 50 mg
(mirabegron)
ﬁ Astellas Pharma Canada Inc., is pleased to provide you with Myrbetrig™.
Myrbetria 50 mg
= Myrbetriq’
mirabegron

extended-release tablets
comprimés a libération prolongée

> 1771 ] ]
BEYFORTUS® Implementation toolkit
sanofi ©Beyfortus The Beyfortus Implementation Toolkit is an assembled package that
includes the following assets:
?;';f:::;::ins Beyfortus’ Implementation toolkit folder
in your practice e Describes the contents in the folder and some information on Beyfortus

(i.e., indication and high-level clinical data)
* QR codes to link to: Sanofi Campus where Beyfortus information is
available, Beyfortus Prescribing Information, Product Monograph.
Beyfortus waiting room poster

Dosing and administration leaflet

e Re-iterating the importance of the 2 doses available for immunization
based on baby’s weight.

FAQ and discussion guide to parents

e Fast facts about RSV and Beyfortus

e Common questions that parents may ask and suggested answers of
how to address them.




> 1331

TWINRIX (Combined hepatitis A and hepatitis B vaccine)

GSK is pleased to offer information brochures for Healthcare
Professionals to provide patients who are interested in learning more
about TWINRIX.

25 brochures will be sent per order.

GSK ©2024 GSK group of companl.es or its licensor. . 02970
Trademarks are owned by or licensed to the GSK group of companies. 09/18

diol and
e e arethindrone

@ ACTIVELLE®
(1 mg estradiol and 0.5 mg norethindrone acetate)

ACTIVELLE® is available for order on SampleCupboard ™.

4 x 28 tablets

> 390

Estradiol and
02 e Norethindrone acetate

s s e

7

@ACTIVELLE® LD
(0.5 mg estradiol and 0.1 mg norethindrone acetate)

ACTIVELLE® LD is available for order on SampleCupboard ™.

4 x 28 tablets




> 894

[@ALESSE® 28
(levonorgestrel and ethinyl estradiol tablets)

Alesse® is available for order on SampleCupboard™.

5 x 28 tablets

® T.M. Wyeth
Pfizer Canada Inc., Licensee

[ CLEO -35°

Cléo -35% is indicated for the treatment of women with severe acne,
unresponsive to oral antibiotic and other available treatment, with

associated symptoms of androgenization, including seborrhea and
mild hirsutism.'?

Cléo -35® is a Registered Trademark of Altius Healthcare,
Division of Devonian Health Group Inc. A Canadian Company.

1. Cléo -35° Product Monograph. Altius Healthcare Inc., March 16, 2017.

2. Cléo -35 is indicated for the treatment of women with severe acne, unresponsive to oral
antibiotic and other available treatments, with associated symptoms of androgenization,
including seborrhea and mild hirsutism. Cléo -35® should not be prescribed for the
purpose of contraception alone. However, when taken as recommended (see Product
Monograph, Dosage and Administration) Cléo -35® will provide reliable contraception in
patients treated for the above clinical conditions. If patient compliance is uncertain and

contraception is necessary, then a supplementary non-hormonal contraceptive method
should be considered.

> 1375
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[EDUAVIVE™
(Conjugated estrogens and bazedoxifene modified release tablets)

DUAVIVE is available for order on SampleCupboard ™.

4 packages of 15 tablets.

DUAVIVE TM Wyeth LLC, owner/Pfizer Canada Inc., Licensee.
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DIN 02238704

2 ESTRO@EL
3-estradiol, as
;Ztiadwol hemihydrate
0.06% w/w
Tmnsdem!av Gel
For Topical
Use Only
Estrogen
le -
i
Saforsale
it (520

netered- 408

JoN
.&»UR(.AM’

[# ESTROGEL® 80 mg
(17B-estradiol, as estradiol hemihydrate)

Estrogel® is available for order on SampleCupboard™.

= ORGANON

w
Gynacan

Boric Acd)

<

Relieves

Mo

GYNACAN® 600 mg
(Boric Acid)

Relieves symptoms and discomfort associated with
Vaginal Yeast Infections

Relieves recurrent vaginal infections such as candidiasis

Helps reduce the incidence of recurrent vulvovaginal candidiasis

[ ]
[ ]
e Helps reduce the proliferation of recurrent or resistant vaginal yeast
L]

Helps treat symptoms of recurrent yeast vaginitis and vulvovaginal

candidiasis such as vaginal discomfort and itching
Features:

o Antibiotic Free
e Boric Acid 600mg
e Vaginal Capsules

e pH balanced formula
e Reusable applicator

2 units per order

TYR

www.gynacan.com

> 1406

e s

Bl

Gynala’&

(Loctic Aci & Socum Hyaiuronic)

K

ves & Prevents
Relieves & S

GYNALAC - Vaginal Gel

Relieves & Prevents Symptoms of Bacterial Vaginosis
& Non-Specific Vaginitis.
e Restores Vaginal Flora via vaginal acidification leading to:
— Reduction in pathogenic bacteria
— Increase of endogenous protective Lactobacilli
e (Clinically proven to be as effective as a course of antibiotics
e (Clinically proven in prophylaxis to prevent recurrence of BV

Innovative Formulation:

e Lactic Acid e Fragrance free

e Sodium Hyaluronate e No messy discharge
e \itamin E e Reusable applicator
e Glycogen

2 units per order TYR

www.gynalac.com

23



> 1303 . -
GYNATROF — Non-Hormonal Vaginal Moisturizer

s

Relieves symptoms and discomfort associated with Vaginal Atrophy.

soml.

Gynatrsgf e Improves the natural moistness & tension of the vulvovaginal tissue.
. e Fast onset of action with effective relief of vaginal dryness, burning,
itching, & dyspareunia symptoms.
— Significant reduction of symptoms in first week of treatment
— Most symptoms completely eliminated after only 8 weeks

e Supports the regeneration of the vaginal mucosa.

Innovative Formulation:

e Hormone free vaginal gel e Fragrance free
o e Hyaluronic Acid e No messy discharge
e \Vitamin E e Reusable applicator
2 units per order
TvR<S TYRUS

www.gynatrof.com

» 656
[EMARVELON® 21

(desogestrel and ethinyl estradiol tablets)

Marvelon® 21 is available for order on SampleCupboard™.

o,
m’ﬂ%'ﬂ
desogesteland ety
etradol tabet, 5p
e

-
y

= ORGANON

> 645

[@MARVELON® 28

(desogestrel and ethinyl estradiol tablets)

Marvelon® 28 is available for order on SampleCupboard™.

”,
MMQB
wq(‘wei and ethiny|

estiadiol tablets 5P

=
b

‘‘‘‘‘‘‘‘‘‘

-5 ORGANON
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A

FEMININE HEALTH

»

_

Boric Acid
Vaginal Suppositories
Ovules vaginaux a I'acide borique

)

—— for Yeast Infections ——

\
—— pour les mycoses vaginales ——

\

_

14
VAGINAL SUPPOSITORIES
OVULES VAGINAUX

TRIAL SIZE - SAMPL

pH-D FEMININE HEALTH®
(Boric Acid)

pH-D Boric Acid Suppositories are #1 Doctor-Recommended in the US
and a holistic treatment for yeast infections.

e Each suppository contains 600 mg of boric acid
e Certified Women-Owned brand
e Manufactured in our own facility in the USA

e Available at Walmart, Shoppers Drug Mart, Loblaws, London Drug,
and Rexall

<

Q
w-D
FEMININE HEALTH

> 776

it

: g onamowo |
®Premarin:) cius e siogens oo Mot

o il
—_— g

@ PREMARIN* Vaginal Cream
(conjugated estrogens, CSD)

PREMARIN Vaginal Cream is available for order on SampleCupboard ™.

4 x 4 g tubes

‘PREMARIN Pfizer Canada Inc.

> 1010

DIN 02166704

H [} ®
3 [‘ "Prometrium
:

progesterone capsules

i bt 100 1:5
§E‘ - i -<‘\7—0KGN\ON
sample-Notforsale

~§ 15 capsules o M-
) see

@ PROMETRIUM®
(progesterone capsules)

Prometrium® is available for order on SampleCupboard™.

-#= ORGANON
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DUCHESNAY

SLYND®
(Drospirenone tablets 4 mg)

A progestin only pill for your patients.

* Slynd® is indicated for conception control in adolescent
and adult women.

* Slynd® tablets contain progestin only and do not contain
an estrogen agent.

The product monograph is also available by contacting us:
1-888-666-0611 or medicalinfo@duchesnay.com

EWE Provincial Coverage Update:
*r please visit https://slynd.ca/hcp/en or contact us
El for more information on the provincial coverage

for Slynd in your province.

Slynd® is a registered trademark of Chemo Research, S.L. www.slynd.ca

> 1742

*\/ablys ®  onosies

Dequalinium chloride

vaginal tablets

Each vagina abet contains 10 Mg of
Socoakmum e For vagnl uae .

| P ]

DUCHESNAY

Vablys® is a registered trademark under exclusive license to Duchesnay Inc., Blainville, Quebec.

i

[@VABLYS®
(dequalinium chloride vaginal tablets 10 mg)

A Different Option, which is Not an Antibiotic, to Treat Bacterial Vaginosis

e Vablys® is indicated for the treatment of bacterial vaginosis in adult
women under 55 years of age.

e Vablys® is an antiseptic-agent with anti-infective properties.

o Vablys® has a broad-spectrum activity due to its dual MoA’s

> 684-1323

26

@ VAGIFEM® 10
(vaginal tablet with applicator/10 pg estradiol)

Vagifem® 10 is available for order on SampleCupboard™.

5 packages of 6 pre-loaded applicators and
10 Getting Started patient pamphlets
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BONUS UTITest StriP Incl

i€ SOCIETY OF
|OBSTETRICIANS AND |
GYNAECOLOGISTS
‘OF CANADA

RECOGNIZED

TV it of Ficttin

Prevents Urinary Tract Infections (uT:

«Paintul uination rgency o uin

+ Frequent urination -
Two Medicinal Ingredients:

« PACs, sourced from cren!

. 10 urinate
« Suprapubic/pelvic pain

D (2000 mg/day)
D oy ()

(arreoTc e

TYRCS

BIOPHARMA

|uded

« Painful urination
« Frequent urination

Two Medicinal

BONUS: UTITest

Prevents Urinary Tract Infections (uT):

+D-Mannose (2000 mg/day) * PACs, sourced from ¢

« PACs, sourced from cranberry (36mg/day)

URIEX0®

Helps prevent recurrent urinary tract infections
and associated symptoms:

e Painful or difficult urination e Urgency to urinate
e Frequent urination e Suprapubic/pelvic pain

Two Medicinal Ingredients:
e D-Mannose (2000 mg/day)
e PACs, sourced from cranberry (36 mg/day)

Features:
e Antibiotic Free
* \egicaps

2 units per order

WWwWw.uriexo.com BIOPHARMA

dins (PACs)

e Painful or difficult urination
e Frequent urinations

e Urgency to urinate

e Suprapubic/pelvic pain

Two Medicinal Ingredients:
Urgency to urinate
Suprapubic/pelvic pain ° D-MannoSe (2000 mg/da

Ingredients:

e (36 mg/day)
FREE
TYR-S

BIOPHARMA

Strip Included

Vowr it of Frctection

Helps prevent recurrent urinary tract
infections and associated symptoms:

2



SampleCupboard

Your strategic sampling solution

Place your order online now!

Physicians, Nurse Practitioners and Pharmacists can:

e Order samples and patient material
e NEW! Download patient and marketing material

Questions?
7~ 1.800.363.6871
samplecupboard-info.Canada@ashfieldhealthcare.com

- Visit our new website: hcp.samplecupboard.com

~: SampleCupboard

Available on the App store Powered by
and on Google Play

[ ]
»> GGETongggle Play I N | gGIAg
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SampleCupboard

Pharmacists now able to order samples free of charge
in SampleCupboard.

SampleCupboard is designed to support HCPs by providing them with the
tools, samples and literature they need to best support their patient groups.

How to get started?

e Register online quickly and easily using any of the following:

@ hcp.samplecupboard.com

Scan the QR code

Download on the GETITON
Download the App ‘ App Store ® Google Play ‘

{ '
e If already a registered member, place your sample order now using the
log in credentials you received after your successful registration.

¢ All orders can be placed online via mobile, desktop or tablet at anytime.
e A minimum of 3 items is required to submit an order.

e Sample availability is contingent upon regulatory guidelines and may
vary for certain products.

Begin your sampling journey today with SampleCupboard!

Contact us should you have any questions

samplecupboard-info.canada@ashfieldhealthcare.com

1.800.363.6871

~~ SampleCupboard - ;1 . | N ' I O

Your strategic partner
‘ in sampling solutions. < -‘} E N AGE



"HIGHEST CALORIE
@ NUTRITIONAL DRINK

L Nestle

HealthScience

7
| 2-24 Cal/ml

| 5305m ‘
22 g ::::«::Illnls
! 2 :

strawberry
fraise @0

FORMULATED LIOUID DIET
237 mU préeaRaTion POURREGME Lo

3 delicious flavours

N STRAWBERRY )
; protein
to help build and maintain muscle

\ /ﬂ\ CHOCOLATE 28 vitamins & minerals
including 480 IU Vitamin D’

VANILLA

*Per 237 ml. Produits Nestlé S.A., Vevey, Switzerland and used under license. ©2024 Nestlé. All rights reserved. $10-6297 L} I destle
¥%% HealthScience



